— 91— BT '

CHASSIS' PRt & "

REF. NO. N::ARBTER DESCRIPTION’ = R " 3 o,
SRAL NUMBER REQ'D.
FIIIAI.;)BJ‘]EL_43°nth“1éd" g
30 350 820 R GASKET, REAR AXLE NUT, R.H., 0IL SEAL RETAINER i
31 53 599 D OIL SEAL, REAR AXLE NUT, R.H. A
.32 350 816 Ri NUT, REAR AXLE, R.H. 'lf
7103 387 PIN, cotTer, 1/8 x 1-1/2% : :
33 350 818 Ri RING, SEAL, REAR AXLE NUT, R.H. il
34 -350 81k R2 AXLE, ReEAR, R.H. 0
; 7
35 350 827 R1 GASKET, REAR AXLE HOUSING PAN )
36 350 826 R} PAN, REAR AXLE HOUSING i 2
179 812 SCREW, cAp, HEx-HD., 5/16-18NC x 1/2" 20
103 320 WASHER, vrock, 5/16" 20 .,
355 065 Rl BOLT, REAR AXLE EXTENSioN (TRACTORS EQUIPPED WiTH HiGH CLEARANCE ATTACHMENT) 10
103 323 WASHER, Lock, 1/2" 10
355 066 RI EXTENSION, REAR AXLE (TRACTORS EQUIPPEO WiTH HiGH CLEARANCE ATTACHMENT) 2
220 065 NUT, Hex., 5/16-iBNC {in BRAKE pRUM) T
143 999 PLUG, PiPE, cx-HDLS., S., 3/4" (IN REAR AXLE HousING) [
j02 886 SCREW, SET, Sa-HD., cuP-PoiINT, 5/16-18NC x 1=1/4" (iN BRAKE DRUM)
353 164 R} SHIM, REAR AXLE DRIVE GEAR, LIGHT X
353 165 R1 SHIM, REAR AXLE DRIVE GEAR, MEDIUM X
353 166 R SHIM, REAR AXLE DRIVE GEAR, HEAVY X
353 167 Ri SHIM, REAR AXLE DRIVE GEAR, EXTRA HEAVY X

X - As REQUIRED






